woroniss. FCC TEST REPORT

Report No.

FR761417

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
- Level (dBuvim)

Date: 2007-06-25

FCC CLASS-B
=
|
10—
23
4 5 6
050 224, 418. 612, B06. 1000
Trace: {Discrete) fracuency (M)
Site v DECHDE-RY
Condi tian ¢ LF-ANT(S511217 YERTICAL
BT ¢ GEMSEDGE ES0/000/1B00S 1200 Mohile Phone
o (B0Z, I1htg and Elustooth)
Power v 1 E0Y¥acsB0Hz
Hode | o FR OTRI4IT
Hemn . FLAM [Ih Ta_Chil; 24624z
Plans +El
Data Rate Il
{(wer Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark
MHz dBuY/m db dBu¥/m dBu¥ dB/m dB dB Col deg
l JL.08 27.79 -12.21 40.00 39.82 8.8 Q.64 3l.43 Fioein -—- Peak
2@ al. 29 32,14 -11.38 43.50 53.00 9.23 L[.04 3. 12 memm -—— Peak
B 1al.28 3371 -9.79 43.50 B52.73 LL.Q7 L.07 3L.1b6 130 165 Peak
4 85,00 26,17 -19.83 46.00 32.37 20.43 3,76 30,39 o -—- Peak
3] 959.40 E26.81 -19.39 46.00 32.00 Z0.95  3.94 3028 o --- Peak
B q90. 90 26.89 -27.11 H4.00 3[.88 Zl.[& 4.00 30027 o -—— Peak
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woroniss. FCC TEST REPORT

Report No.

FR761417

Level (dBuv:imj)
o7

Date: 2007-06-24

3

FCC CLASS-B

FCC CLASS-B (AVG)

54 i
1 |
;o
0 {000 5800. 10600. 15400, 20200. 25000
Trace: {Discrete) FrEuEnCY (tz)
Site o DRCHDE-RY
Condi tian : EHF-EWF HORM YERTTCAL
BT o GSMAEDGE BS0CA00S1E00S 1300 Mohile Phone
v (B0Z, I 1b+g and Eluvetooth)
Power I Tl 01 B d
Hode| . FR TRI4IT
Hemn ¢ FLAW | Ih Ta_Chil:24654Az
Plans . El
Data Rate ol
{(lwver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB CIl deg
l 2344, 00 49,60 -24.40 T4.00 5L.0T7T 30.24 3. Tl 3b.42 130 0 Peak
2 2344, 00 37.60 -16.50 H4.00 3B. 98 30.24 3.7l 3b.42 104 13l Average
3 @8 2462, 00 98,55 899.92 30,289 3. 84 35,49 130 0 Peak
4@ 2462, 00 8L, 12 82,49 30,29 3. 84 35.49 104 13l Average
3] 2490, 22 47.7h -26.256 T4.00 49,10 30.30 3.886 35.5l 130 0 Peak
3] 2490, 22 3T7.61 -16.39 H4.00 38.96 30.30 3.86 35.5l 104 13l Average
T 4924, 00 BT.20 -16.80 T4.00 B4, 16 33.34 5.92 36.Zl 130 0 Peak
8@ 4924, 00 49.37 -4.83 5H4.00 46 32 33.34 5.9Z 36.Z2l 130 287 Average
9 THTT.00 5B.28 -1T7.T74 T4.0Q 44.7T 38.55 T.T8 3b5.85 SEE -—- Peak
10 @ TO7T.00 46,19 -T.&81 54.00 34.70 38.55 T.T8 35.8b 130 288 Average
Ll 846,00 41,02 -32.98 T4.00 TE.QL -9.83 9. 18 36.54 SE5E -—- Peak
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR761417

* Test Mode : Mode 4
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
S Level (dBuVin) . B

Date: 2007-06-25

FCC CLASS-B
40 CES
23
4 5
" 30 224, 418. 612, 806. 1000
Trace: {Discrete) HizRuencyIMbz)
Site o DECHDE-AY
Conditign ¢ LF-ANTC951121) RORTZONTAL
BT v GSMSEDGE BROCOO0SIEO0S IGO0 Mobile Phone
v (B0Z, I 1b+g and Eluetooth)
Power v 1 E0Y¥acsB0Hz
Hode | . FR OTRI4IY
Yemo . RLAM |lg Ta_ChiDl; 241 240z
Planes + EI
Data Rate o4
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Kemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB Gl deg

l 3l. 62 Z3.48 -18.52 40.00 35.98 |8 25 0.65 31.39 e -—- Peak

g 9l.29 3a0.41 -13.08 43.50 5L.26 9.23 L.04 3l. 12 it --- Peak

3@ 10l 28 3Z.68 -10.82 43.50 BL.60 [1.QT7 L.OQT 3L.15 130 269 Peak

4 883,80 27.24 -18.76 46,00 33.47 20.4! .75 30,39 EEE -—- Peak

b 455,90 26.38 -19.82 46.00 3[.80 20.93 3.93 30 28 e -—- Peak

B 992,30 Z28.7L -27.29 54.00 3L.7T9 ZL. L8 400 3027 Ean -—- Peak
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woroniss. FCC TEST REPORT

Report No.

FR761417

107

Level (dBuvim}

Date; Z00/-06-24

3

FCC CLASS-B

FCC CLASS-B (AVG)

54
H—14
d 1000 5800. 10600, 15400, 20200. 25000
Trace: {Discrete) Frequency (Mkz)
Site v DECHDG-RY
Comdi bign . EHF-EWF HORM BORTZOWTAL
BT . GSMAEUGE BS0/80041B00/ 1800 Mohile Phone
¢ CEDZ, I1heg and Elvetooth)
Power [ B (L T2 01 E
Hode | . FR TRI4IT
Hema . RLAN |lg Tx_ChOl; 241230z
Plang . El
Data Rate o4
{(lwver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB ch deg
| @ 2389. 76 B5.80 -8.20 T4.00 BT.Z5 30.z26 3.7 35.48 130 0 Peak
2 2389.76 39.80 -14.20 54.00 41.25 30.26 3.75 35.46 130 32 Average
3@ 2412, 00 98,45 89,87 30,27 3,77 35.4B 130 3 Peak
4@ 2412.00 5L.78 B3, 20 30 2T A T7T7T 3bh.4dB Lan 32 Average
3] 2494, 00 49,31 -24.83 T4.00 50.85 30.30 3.88% 35.53 130 0 Peak
B 2494, 00 37.89 -16. 11 54.00 38.24 30.30 3.83 3b.53 130 d2 Average
7 4824. 00 54.00 -20.00 T4.00 51.33 32.84 5.84 36.12 130 3 Peak
[ B @ 4824. 00 47.20 -6.80 54.00 44,53 32,84  5.84 36,12 130 159 Average |
] 376,00 56.01 -17.99 T4.00 44.56 39.30 8. .20 36.0b -—= -—— Peak
1o a g8376.00 45.85 -8.35 54.00 34.20 389.30 B .Z0 36.05 130 265 Average
LiL G642, 00 45,22 -28. 78 T4.00 82,87 -10.09 8. 12 36,68 -—= ——— Peak
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR761417

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
o Level (dBuWim) 3 B

Date: 2007-06-25

FCC CLASS-B
e
|
T E—
23
a
0 30 224. 418. 612, 806. 1000
Trace: {Discrete) fracuency (M)
Site v DACHDE-HY
Condi tign o LF-ANT(BS1121) VERTTCAL
EIT . GEMAEDGE B50/D00DS1B0DS1 200 Mobile Phone
o LBDE btz and Eluetooth)
Power AR e F: Tl 11
Hode | . FR TRI4IT
dema o ORLAM |lg Tu_Chil; 241230z
Plang . El
Data Rate T
{(wer Limit Readintenna Cable Preamp Ant Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB CIl deg

| @ 3424 3317 -6.83 40,00 46,33 [7.54 0.66 31.36 L0G 1556 Peak

2 1. 29 30.84 -12.668 43.50 5L.70 9. 23 .04 3l.12 T -—- Peak

3@ 101,28 33,21 -10.29 43.50 B5Z.23 [L.07 .07 3L.156 et --- Peak

4 #857.90 26.08 -19.82 46.00 32,62 20.23 3.65 3042 T -—— Peak

3] 904,80 26.24 -19.78 48.00 32 .zl Z0.586  3.83 3038 smm -—- Peak

6 853. 80 27.04 -[8.96 46,00 32,49 20,91 3.93 30.28 Eae -—- Peak
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woroniss. FCC TEST REPORT

Report No.

FR761417

107

0

Tra
Site i
Condi tign
BT

Level (dBuvimy}

Late: Z00/-06-24

3

FCC CLASS-B

FCC CLASS-B (AVG)

1000

ce: (Discrete)

N3CHOE-HY

5800.

. EUF-EFF WORN VERTTCAL
o GEMAEDGE BS0/°0007 18001900 Hohile Phone

[EDZ, | 1htg and Elvetooth)

10600,
Frequency (MHz)

15400,

20200, 25000

Power N B L T 01 E
Hode | . FR TRI4IT
Memo ¢ WLAN Ilg Te_Chil; 241 240z
Flans . El
Data Rate o4
{(wver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB Cl deg
| @ 2389, 92 B5.28 -8.T72 T4.00 B86.73 30.28 3.T75 35.48 130 3 Peak
2 2389, 82 39.41 -14.59 54,00 40.86 30,26 3. 7% 35,48 L0 143 Average
3@ 2412. 00 98, 88 100,30 30,27 3.77 3b.46 100 0 Peak
4@ 241200 53.82 Bh.24 3027 A TT 35,48 130 143 Average
3] 2484, 00 49.56b -24.45 T4.00 50,90 30,29 336 355l L0 3 Peak
B 2484, 00 3T.88 -[6.12 B4.00 39 24 30,29 3.88 35.5! 130 143 Average
T 4824, 00 49,30 -24. 70 T4.00 46.83 32.84 5.84 36. 12 130 0 Peak
] 4824, 00 41.45 -12.556 54.00 3B.78 32.84 5.84 36. 12 100 76 Average
49 TT46.00 5B.7Th -17.256 T4.00 45,75 389.25  T.T0 35.95 mom -—- Peak
g a 7746, 00 45,60 -840 5H4.00 34.60 39,25 T.U0 3585 L0 133 Average
Ll g4z, 00 38,81 -35.18 T4.00 TE. 48 -10.09 9. 12 36.688 T -—— Peak
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR761417

* Test Mode : Mode 5
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
S Level {dBuv/im) B &

Date: 2007-06-25

FCC CLASS-B
Y| -
3
% 4 6 f0
" 30 224, 418. 612, 806. 1000
Trace: {Discrete) FrEAuEnCY (kz)
Site o DECHDE-AY
Conditign ¢ LF-ANTC951121) RORTZONTAL
BT v GEMSEDGE BROCOO0SIBO0S I G0N0 Mobile Phone
o LBRE 1lb+g and Elvstooth)
Power v 1 20Y¥ac/BHz
Hode | . FR OTRI4IY
Hemn o RLAN | lg Tx_ChiDf; 24578z
Plane + El
Data Rate o4
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos EKemark
MHz dBuY/m dB dBu¥/m dBu¥ dE/nm dB dB Chl deg

l 3L.62 22.98 -17.02 40.00 35.47 [8.25 0.65 31.39 e -—- Peak

2 9l.29 28.01 -15.48 43.50 48. 88 9 23 .04 3l.12 Sae -—- Peak

3@ 1ol 28 32,23 -11.27 43.60 5l.24 |LL.OT L.O7 3L 16 L0G 166 Peak

4 #2096, 40 25,90 -20.10 46.00 3[.897 Z0.50 3,80 30,37 S -—- Peak

3] 934,90 26,87 -19.13 46.00 3Z.51 Z0.78 3,88 30,3l i --- Peak

3] 964, 30 2T.77 -26.23 H4.00 3312 20.98  3.95 3028 e -—- Peak
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Report No.

FR761417

107

0

Level (dBuWim)

Date: 2007-06-24

3

FCC CLASS-B

FCC CLASS-B (AVG)

11

1000 5800. 10600. 15400. 20200, 25000
Trace: {Discrete) HreduBncy (Mt
Site . DICROB-RY
Condition . EWF-EWF HORM HORTZOWTAL
EOT ¢ GSM/EDGE BS0/000S 1 EODS 1900 Mohile Phone
o (B0Z, I1btg and Eluetooth)
Power v 1 20Y¥acs BNz
Hode | o FR OTRI4IY
Hemo v RLAN | lg Tu_ChDB; 243748Hz
Plans Y
Data Rate .0
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Kemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB Cll deg
l 2384.00 BZ2.34 -21.868 T4.00 B3 T8 30.25 3.7h 3b.44 130 0 Peak
2 2384, 00 37.86 -16.14 54.00 39.30 30.25 375 3b.44 130 30 Average
3@ 2437.00 97,49 g8.90 30,27 379 3547 100 0 Peak
43 2437.00 53Tl 55.08 30.28 3. 82 3547 130 30 Average
b 2494, 00 49,44 -24.56 T4.00 50.79 30.30 3.8% 35.53 100 0 Peak
B 2494, 00 37.T8 -18.22 54.00 3813 30.30 3.88 35.53 130 30 Average
7 4874, 00 54.36 -19.64 T4.00 Hl.60 3314 5,83 36,16 L0 G Peak
[ 8@ 4874, 00 49,38 -4.82 54.00 46,52 33.14 5. 8% 36.18 100 |58 Average
] slZT.00 BB.36 -[7.60 T4.00 44,82 3950 T.94 35,91 S -—- Peak
0@ gL2T.00 45.72 -B.28 bB4.00 34,20 39.50 T.94 35.9] 130 302 Average
Ll g9747.00 46,90 -27.10 T4.00 84,21 -9.8  9.l5 3B6.6l ionin --- Peak
Remark: #3 and #4 Fundamental Signal
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Report No.

FR761417

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-06-25

Level (dBuvim)

80
FCC CLASS-B
==
|
a0—
3
2
4 5
030 224, 418. 612, B06. 1000
Trace: {Discrete) FreauEncy (k)
Site v DECHDE-RY
Condi bian ¢ LF-ANT(H511217 YERTICAL
EUT ¢ GSM/EDGE BS0/D00/1B00S 1000 Mohile Phone
v LRDZ, 1h+g and Blustooth)
Fower ¢ 120VWac/BOHz
Hode | + FR OTRI4IT
Yemo v RLAN | lg Tx_ChDE; 24 37dAz
Plane o El
Data Rate : b4
{(wver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/nm dB dB Chl deg
l 30,04 2T7.7L -12.29 40,00 39.54 895 0.64 3l.43 R -—— Peak
2 a1, 29 29.36 -14.14 43.50 5B0.Z21 9.23 L[.04 3. 12 mrm -—— Peak
38 10128 34.33 -9.17 43.50 53.34 [L[.07 L.07 3L.1b6 130 201 Peak
4 876,80 26,32 -19.68 46,00 32,63 20,36 3. TZ 30,40 = ——— Peak
3] aI7.40 26,11 -19.89 46.00 3[.94 20.85 3.85 3034 mrm -—- Peak
B 953.80 28.55 -19.45 48.00 3[.9% Z0.91  3.93 3028 mrm -—- Peak
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Report No.

FR761417

107

Level (dBuvimy}

Late: Z00/-06-24

3

FCC CLASS-B

e

FCC CLASS-B (AVG)

54 ; 2
11
0 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete} Frequency {MHz)
Site v DACHDE-RY
Comdi kign : SHF-EWF HORM VERTTCAL
BT ;  GEMAEDGE B5S0/000 1 BODA | G0D Mohile Phane
o CBDE btz and Elustooth)
Fower v 1 E0Wac/B0Hz
Hods | ©OFR TRIAIT
Yemo v RLAN | lg Tx_ChDE; 24 37dAz
Plane o El
Data Rate ;b4
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB Cll deg
l 2368. 00 b5L.0l -22.89 T4.00 HZ. 48 3024 373 35 44 L0 3 Peak
2 2368, 00 37.86 -16.14 54.00 38.32 30.z24 3.73 35 44 LD 98 Average
3@ 2437.00 97.74 89. 16 3027 379 3547 L0G 0 Peak
4@ 2437.00 54,00 Bh. 38 30,28 3,82 3bh.47 LD Q98 Average
3] 000,00 48.04 -24,. 86 T4.00 50.3% 30.30 3.88 35.53 L0 3 Peak
B 2h00, 00 3777 -16.23 H4.00 39 12 30.30 3.838 3553 LD 98 Average
T 4874, 00 48 11 -25.89 T4.00 45,25 33.14 5. 88 36,18 Lan 0 Peak
B 4874, 00 41,32 -12.68 bH4.00 38.46 33.14 5.838 36,186 L0 340 Average
g 7448, 00 58.70 -17.30 T4.00 46.3Z2 3879 .85 36.05 R -—- Peak
LG @ 446,00 46,18 -8.82 54.00 34.80 38.79 V.60 36,05 L0G 227 Average
Ll 747.00 40,00 -34.00 T4.00 T7.31 -9.8 Q.15 38.81 R -—— Peak
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR761417

* Test Mode : Mode 6
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
- Level (dBuvim)

Date: 2007-06-25

FCC CLASS-B
s
|
40 —I
3
2 i ki b
D 30 224, 418. 612, 206. 1000
Trace: {Discrete) AEAGUAnCY (MILiZ)
Site o DACHDE-RY
Condi tign ¢ TF-ANT(S511217 HORTZONTAL
ENT ¢ GSMAEDGE BS0/000/1 B0/ 1900 Mohile Phone
¢ LEDE [lb+g and Elvetooth)
Power o EYacsR0Hz
Yode| . FR FBI4IT
dema . WLAM |lg Tx_Chil;2452M0z
Plang El
Data Rate 54
{(wer Limit Readintenna Cable Preamp Ant Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB CIl deg

l 31,89 23.89 -16.1L 40,00 36.38 |8 26 0.8 3l.39 mEn -—- Peak

Z ql.29 27.70 -15.80 43.50 48.56 9. 23 .4 3l 12 Fam ——— Peak

3@ 1ol 28 32.53 -10.87 43.50 b51.55 L. 0O7 L.OT7 3l.15 100 354 Peak

4 803,30 25.66 -20.44 46,00 32,78 |9.84 3.4Z 30,49 o -—— Peak

3] 06,80 Z5.88 -20. 12 48.00 3L.83 Z0.58 3.83 30.38 e -—- Peak

6 850,30 27.28 -[8. 7L 46,00 32.76 20.89 3.9z 30.28 Eae -—- Peak
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Report No.

FR761417

Level (dBuvimy}

Late: Z00/-06-24

107
]
FCC CLASS-B
] £ 4 FCC CLASS-B (AVG)
54 1
1 41
01000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete} Frequency {MHz)
Site v DECHDE-RY
Comdi biam . GHF-EWF RO RORTZONTAL
EUT . GSM/EDGE BS0/000/1BO0S 1000 Mobile Phone
v LRDZ, 1h+g and Blostooth)
Power v 1 20Y¥ac/BHz
Hode | o FROFBI4IT
Hemn ¢ RLAN |lg Tu_Chll;24628Rz
Plane + EI
Data Rate o4
{(wer Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Kemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB Cl deg
L 231400 49,35 -24.8656 T4.00 50.86 30.22 3.66 35.40 130 0 Peak
P 231400 37.49 -16.51 54.00 39.00 30.22 3.66 35.40 130 30 Average
3@ 2462, 00 82. 05 893.42 30,289 3. 84 35,49 130 0 Peak
4@ 2462, 00 5Z. 47 53.84 30,28 384 35,49 130 30 Average
3] 2483. 81 B9. 1T -14.83 T4.00 B60.53 30.29 3.88 35.5l 130 0 Peak
3] 2483. 8] 38.54 -[b.46 H4.00 39.90 30.29 3.86 35.5l 130 30 Average
T 4924. 00 BT.23 -16. 77 T4.00 B4, 18 33.34 5.92 36.2l 130 3 Peak
[ 8@ 4924. 00 B0.22 -3.78 54.00 47,17 33.34 5.9Z 36.Z2l 130 208 Average |
] 196,00 55.94 -[8.068 7T4.00 44.42 39.45 B.0Z 3b5.96 = -—- Peak
10 @ gl96.00 46.001 -7.99 54.00 34.50 389.45 8.02 35.96 100 299 Average
Lk 9846, 00 43.70 -30.28 T4.00 #0.70 -9.83 9.18 36.54 = -—- Peak
Remark: #3 and #4 Fundamental Signal
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FR761417

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
g HERRE = Dafe: 2007-06-25

Level (dBuVin)
80

FCCCLASS-B
i
40 I
23
4 £ B
030 224, 418. 612, B806. 1000
Trace: {Discrete) Frenuency i)
Site o DECHDE-AY
Conditign : LF-ANT(HS1121) YERTTCAL
EOT o GEMAEDGE BROCB00STEO0S 1800 Mohile Phone
v CADEZ [ htg and Elustooth)
Power v 1 20Y¥acsBHz
Hode | . FR OTRI4IY
Yemo . RLAM |lg Ta_Chil;24B2HHz
Planes + EI
Data Rate -
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos EKemark
MHz dBuY/m dB dBu¥/m dBu¥ dE/nm dB dB Chl deg
l 3180 Z8.36 -11.84 40,00 40,85 |8 26 0.85 3l.39 S5 -—- Peak
g gl.29 3L.00 -12.50 43.50 b5l.8 9. 23 1.4 3112 EEE -—- Peak
3@ 1al. 28 33.74 -9.76 43.60 BZ 76 L. 0T .07 3l.16 L0 206 Peak
4 864, 80 25,94 -Z20.08 48.00 32,38 20,28 3.88 30,41 S8 -—- Peak
b a06, 90 26,12 -19.88 46,00 32.06 20,58 3.83 30,36 S -—- Peak
3] 0. 40 Z8.86 -19.14 48,00 32,25 20085  3.894 30,28 S5 -—— Peak
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FR761417

107

Level (dBuWim)

Date: 2007-06-24

3

FCC CLASS-B

FCC CLASS-B (AVG)

54 f
1 |
11
0 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) HreduBncy (Mt
Site o DECHOG-AY
Condition ;. EWF-EWF HORM YERTTCAL
BT ¢ GEMSEDGE BROCOD0SI BRI G0N0 Mobile Phone
o LRDZ, 1 1h+g and Blustooth)
Fower ¢ 120VWac/BOHz
Hode | . FR OTRI4IT
temo . RLAM |lg Tx_Chil; 246240z
Plane v El
Data Rate o4
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m dB dBu¥/m dBu¥ dE/m dB dB Cl deg
l 2328.00 49,77 -24.23 T4.00 5L.26 30.23 3.69 35.40 130 0 Peak
2 2328. 00 37.689 -16.31L 54.00 3918 30.23 3.69 35.40 130 145 Average
3@ 2462, 00 95, 32 g96.68 30.28 3. 84 3549 100 0 Peak
4@ 2462, 00 5Z. 99 54,38 30,28 3. 84 3549 130 145 Average
3] 2483, 50 61.99 -[2.01 T4.00 63,30 30.29 336 355l L0 3 Peak
B 2483.50 3#.865 -15.35 H4.00 40,00 30.29 3.88 35.5l 130 145 Average
T 4924, 00 53,17 -20.83 T4.00 B0, 13 33.34  5.9Z2 3B6.EZl 130 0 Peak
g a 4924, 00 44,98 -9.02 54.00 41,93 33.34 5.92 36.Zl 130 263 Average
9 819600 56.27 -17.73 7T4.00 44.75 389.45 B.0Z2 3b5.96 T -—- Peak
10 @ 219600 46,11 -T7.83 54.00 34.80 39.45 8.02 35.96 130 205 Average
Ll 9846, 00 39.2%9 -34.T7L T4.00 TE. 2T -9.83 G9.18 36.54 monm -—- Peak
Remark: #3 and #4 Fundamental Signal
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FR761417

* Test Mode : Mode 7
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
g SRR & " Date: 2007-06-18

Level (dBuvin)
80

FCCICLASS-B
—
10—
3
2 4 i} f
0 30 224, 418. 612, 806, 1000
Trace: {Discrete} Frequency {(MHz)
Site o DACHDE-RY
Comdi bigm ¢ LF-ANT(B51121) PORTZONTAL
BT © GSM/EDGE 5078004180071 800 Mahile Phane
v LBDE [lbtg and Elvetooth)
Power O B | T 01 E S
Hode | . FR TBI4IT
Hemg BT Tx_ChOD; 240240z
Plans . E2
Data Rate . DHI
{(wer Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Kemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB Gl deg
l 3L.89 22 21 -17.79 40.00 34.7L 1825 0.65 31.39 e -—- Peak
2 9l.29 Z8.56 -14.94 43.50 48.42 9.23  L.04 3. 12 Sae -—- Peak
3@ (al. 28 32.04 -11.46 43,50 5L.0% [L.QT7 L.GT7T 3L.15 L0 265 Peak
4 834,80 25.94 -20.08 46.00 32.77T 20.07 3.56 30.45 S -—- Peak
3] a17.40 26,14 -19.86 46.00 31,97 Z0.85  3.85 3034 i --- Peak
3] q90, 90 26.48 -27.52 H4.00 3L.5T7 ZL. L& 400 30027 e -—- Peak
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FR761417

Level (dBuvimy}

Late; Z00/-06-14

107
3
FCC CLASS-B
g FCC CLASS-B (AVG)
54 3 7 . I T 12 T
10 (A
01000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete} Frequency {MHz)
Site v DACHDE-RY
Comdi biam . CHF-EWF RO RORTZONTAL
BT . GSM/EDGE RS0/A00/1BD0S 1800 Mahile Phane
o (BDZ, Ilhtg and Elugtooth)
Power v 1 E20Vac/ BNz
Hode | ©OFR TRIAIT
demg ¢ BT Tu_ChOD; 240240z
Flans . E2
Data Rate . DHI
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB Cll deg
l 2367.76 48.67 -25.33 T4.00 6O, l4 3024 3Tl 3b 42 Lan 3 Peak
P 2367.78 38.94 -15.08 54.00 40,40 30.24 3.T73 35.44 130 33l Average
3@ 2402, 00 86,13 87.556 30 2T 377 3b. 46 L0 3 Peak
4@ 2402, 00 70,82 T2.06 30,26 377 3548 130 33l Average
3] 2488. 00 38.64 -15.36 54.00 39,89 30.30 3.858 35.5l 130 33l Average
B 2488.00 48.84 -25. 16 T4.00 50,19 30.30 3.86 35.5l 100 0 Peak
T 599L.00 48.865 -25.36 T4.00 43.29 34.10 B.94 35.68 = -—- Peak
] Bz02.00 b56.6l -17.39 T4.00 45 11 389.43 8.02 35.96 s -—— Peak
9@ g202. 00 45.80 -8.40 54.00 34,10 39.43 B.0Z2 35.98 130 229 Average
g L3581, 00 37.89 -36.0L T4.00 T3.41 -&.47 8.5 36,50 = ——— Peak
Ll 14982, 00 39.51 -34.48 T4.00 T0.4T7 -6.22 11.27 38.0! mrm -—— Peak
12 18017, 00 41,74 -32.26 T4.00 T0.24 -4.15 1L.TT7T 36.13 = --- Peak
13 LETIT. 00 48.93 -25.07 7T4.00 44.71 21.28 18.79 35.85 mrm -—— Peak
14 24896, 00 48.00 -25.00 T74.00 48,92 21.91 [8.75 38 57 = -—- Peak
Remark: #3 and #4 Fundamental Signal
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FR761417

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuVim)
80

Date: 2007-06-18

FCCICLASS-B
=
|
-10—|3 T
12
4 5 B
0 30 224, 418. 612, 806, 1000
Trace: {Discrete) HEAHRnCyIMEZ)
Site v DECHDE-
Conditign . LF-ANTCO51121) YERTTCAL
BT ¢ GEMSEDGE BROCOO0SIBO0S IGO0 Mohile Phone
i CEDE Ilhtz and Elustooth)
Power v 1 20Y¥ac/BHz
Hode | + FR OTRI4IY
Hemn o BT Tx_ChOD; 240284z
Plane B2
Data Rate . THI o
Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dBEu¥/m dBu¥ dBE/m db dB cll deg
| @ 83,73 32.32 -T7.68 40,00 54.46  T.9T7  0.99 31,10 -—= ——- Peak
2 al. 29 29.0] -4, 49 43 .60 49 &7 9,23 [ .04 3| 12 - ——— Peak
(3 @ 101.28 36,156 -7.35 43.50 55,16 [1.07 1.07 3L.156 130 304 Peak |
4 ddb. 30 26.07 -19.83 46.00 32,77 20.014 3.80 3044 -—= -—- Peak
3] 892,90 Z26.00 -19.89 48.00 32 11 Z0.48 3,79 3038 -—= -—- Peak
3] a94, 40 26,85 -27. 15 b4.00 3L, 82 21,20 4.01 30,27 -—= ——- Peak
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Report No.

FR761417

Level (dBuv:imj)
a7

Date: 2007-06-18

3

FCC CLASS-B

FCEC CLASS-B (AVG)

49

1a

11

i

12

0

1000

Site
Condi bion
BT

Trace: {Discrete)
c DACHRE-NY
. SHF-EWF HORM YERTTCAL
o GEMAEDGE BROCB00SIBO0S 00 Hohile Phone

5800.

v (B0Z, I 1b+g and Eluetooth)
Power v 1 20¥acsB0Hz

10600,
Frequency (MHz)

15400.

20200. 25000

dode| . FR OTRI4IT
emg ¢ ET Tu_Ch0D: 24034MHz
Plans [
Data Rate . DHI
{(wer Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Kemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB Gl deg
l 2365. 76 48,28 -25.T74 T4.00 48,72 30.24 3.T73 3544 130 3 Peak
i 2365, 76 33,58 -16.42 H4.D0 40.04 30.24 373 35.44 L0G 278 Average
3@ 2402, 00 83. 16 84.57 30,27 A TT7 35.48 130 0 Peak
43 2402, 00 B83.61 B5.04 30.26 A TT 35,46 130 278 Average
b 2498. 00 38.7Th -15.25 54.00 40.10 30.30 3.8% 35.53 130 278 Average
B 2498, 00 49,98 -24.02 T4.00 5[.33 30.30 3.88 35.53 130 3 Peak
7 5346, 00 48,88 -2h. 12 T4.00 43,61 34.06 6.83 3571 S ——— Peak
g @ B03T7.00 46,13 -T.87 bH4.D0 34.80 39.5T7 T.83 35,87 130 247 Average
9 BO3T.00 56.65 -17.36 T4.00 45 12 389.5T7 T.83 3b.87 SHEE --- Peak
1o gL77.00 37.30 -36.70 T4.00 Th.13 -10.40 9.13 36.56 S -—- Peak
Ll 1421100 38,87 -35.13 7T4.00 68.44 -6.31 1L.67 34.94 sEE --- Peak
12 L8906, 00 49.03 -24.97 T4.00 44.77 Z1.70 18.34 35.TH it -—- Peak
13 24628, 00 48.55 -25.45 T4.00 48,20 Z1.85 [8.30 38.79 SEE -—- Peak
Remark: #3 and #4 Fundamental Signal
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Report No.

FR761417

* Test Mode : Mode 8
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
80 Level (dBuvm}

Late: 200/-06-18

FCC CLASS-B
,_
|
40—‘
3
2 ! f
L 30 224. 418. 612, 806, 1000
Trace: {Discrete) Freauemcy (k)
Site v DACHDE-RY
Comdi tign o TF-ANTCS511210 RORTZONTAL
ENT . GSMAEDGE BS0/800/ 16001900 Mohile Phone
¢ (BDE, I1btg and Elvstooth)
Power v 1 E20Vac/ BNz
Hode | . FR TRI4IT
Hemn o BT Tw_Ch3%; 244 180z
Plane + Ef
Data Rate . DI
Over Limit PBReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB Cl deg
l 32,43 Z2.73 -17.27 40,00 35,83 17.54 Q.68 31.38 me -—- Peak
2 9l.29 Z8.81 -14.69 43,50 48,67 9.23 .04 3l. 12 e -—- Peak
3@ 1ol 28 31.34 -12. 16 43.50 50,36 Ll.07 .07 3L.15 130 297 Peak
4 a04, 80 25,81 -20.18 46,00 3L.77 20.56 3. 83 30.36 T -—- Peak
3] 952.40 Z8.03 -19.8T7 46.00 3[.48 Z0.90 3.92 3028 e -—- Peak
6 895, 80 26,90 -27.10 54.00 31,94 Z1.21 4.00 30,27 e -—- Peak
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Report No.

FR761417

Level (dBuvim)
o7

54

0

Site
Condi tion
EOT

Date: 2007-06-18

3

FCC CLASS-B

FCC CLASS-B (AVG)

10

T R

11

1000

Trace: {Discre

NECHOE-AY

Te)

5800.

. EHF-EWF BORM HORTZONTAL
¢ GESHAEDGE BS0/DD0SIBO0S 1000 Mohile Phone

(EDE, [ 1b+gz and Elvstooth)

10600.
Frequency {(MHz)

15400. 20200. 25000

Power v 1 20Y¥ac/BHz
Hode | ¢ FR OTRI4IY
Hemo v BT Tu_Ch39; 244 |dHz
Plane B
Data Rate . DI
Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db db Cll deg
l 2344, 00 48,70 -24.30 74.00 5L 1T 30.24 ATl 35 42 L0G 0 Peak
b 2344, 00 38,40 -5 860 54,00 30,88 30.24 3.7l 3642 100 330 Average
3 @8 2441, 00 98, 32 89.70 30,28 3,82 3547 L0 3 Peak
4@ 244]. 00 7074 2014 30028 3,82 3549 L0 330 Average
3] 249800 38.33 -5, 87 54.00 38.68 30.30 3,88 35.53 L0 330 Average
3] 2498, 00 51.0b -22.80 T4.00 BZ. 39 30.30 3.83 35563 L0 0 Peak
T BT42. 00 48.86 -25.04 T4.00 44,08 33.84 8.8 35.85 EEE -—- Peak
& Bef6, 00 66, 63 -[T7.47 7400 45 08 39,37 & |0 36 01 Ees ——— Peak
[ 9@ B286.00 45,66 -#. 34 54,00 34 20 39.37 & 10 36.01 100 208 Average
L9 o301 00 38.81 -37.19 74.00 7TL.41 -834 5.8 36 08 EEE -—- Peak
Ll 14952, 00 37.85 -36.00 T4.00 B3.86 -6.24 [[.3] 35 88 e -—- Peak
12 LBOLT. 00 40078 -33.22 T4.00 BR.Z8 -4.15% [L.77T 36.13 ERE -—- Peak
13 LB4TT. 00 48,56 -24,44 74,00 4521 Z1.19 19.12 35,96 i -—- Peak
14 24856, 00 48,72 -25.28 T4.00 45,56 Z[.94 |8 80 38 58 e -—— Peak
Remark: #3 and #4 Fundamental Signal
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FR761417

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
pate: Z007-06-148

0 Level (aguvimyg

FCC CLASS-B
_l—‘ |
40 e
2 4 5 B
030 224, 418. 612, B806. 1000
Trace: {Discrete) Frequency (Mkz)
Bite v DECHDG-RY
Comdi kign ¢ LF-ANT(BS11217 YERTTCAL
EUT o GEWAEDGE BR0S°900/1E00S1 900 Hohile Phone
v (B0Z, I 1btg and Eluetooth)
Power v 1 20Y¥acs BNz
Hode | . FROTRI4IY
Hemn o BT Tu_Ch38; 244 |80z
Plans T
Data Rate . THI
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Kemark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB dB CIl deg

| 8 gd. 73 33.42 -6,58 40,00 5L BE T.87  0.8%9 3L.10 L0G LT7 Peak

2 .29 27.63 -15. 87 43.50 48.48 9 23 .04 3l.12 -—= -—— Peak

38 19l 28 34.74 -8.76 43.50 53.75 LL.O7 .07 3L.156 -—= -—- Peak

4 a66. 30 25,47 -20.53 46,00 3[.91 20.28 3,68 30.4l -—= -—— Peak

3] 943,30 25.85 -20.35 468.00 3,19 Z0.84 3.91 3028 - -—- Peak

6 885, 30 26,84 -27.16 54.00 31.99 ZL.14 3.9% 30,27 -— -—- Peak
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Report No.

FR761417

97

Level (dBuvim)

Date: 2007-06-18

3

FCC CLASS-B

FCC CLASS-B (AVG)

16 13 1.4
49 =
10 il
" 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Fraduancy (kiz)
Site v DICHDE-HY
Conditign . CHF-EWF PORM YERTTCAL
EIT . GSM/EDGE RS0/000/ 18001000 Mobile Phone
o LBNE Ilbhtz and Eluetooth)
Fower ¢ 120¥ac/BOHz
Hode | . FR TRI4IT
Hemn o BT Tx_Ch3%; 244 180z
Planez  ER
Data Rate . THI
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos EKemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB Cll deg
l 2344, 00 48.56 -24.44 T4.00 5L.04 30.z24 3.7l 35 42 100 0 Peak
2 2344, 00 38,28 -15. 72 54.00 39.76 30.24 ATl 35 42 108 360 Average
3@ 2441, 00 87,00 88, 38 30,28 3,82 3547 100 3 Peak
4@ 2441, 00 87,47 63. 87 30,28 3.82 35,49 108 360 Average
3] 2488, 00 38.2b -5 76 B4.00 39,60 30.30 3.86 36.5l 109 360 Average
6 2488, 00 48,93 -25.07 74.00 b0.Z28 30,30 3.86 35.5l L0G 0 Peak
T BOGL. 00 48,63 -25.3T7 T4.00 43.33 34.07 B8.83 35,70 o -—— Peak
8 T776.00 56.64 -17.36 7T4.00 45,57 38.30 7.7l 35 84 mam -—- Peak
L T776.00 45,37 -8.83 B4.00 3430 39.30 7.7l 35 .84 100 229 Average
g 1G6LL. 00 38.97 -37.03 7T4.00 7TZ. 32 -8.46 5.58 36,47 bt -—- Peak
Ll 141561, 00 38657 -35.43 T4.00 B3.00 -6.25 [l.66 34,84 s -—— Peak
12 1822100 41,83 -32. 17T 74.00 70,40 -6.63 [l.82 33.78 bt -—- Peak
L3 18516, 00 48 83 -25.07 T4.00 44.36 21.19 [8.30 35 82 e ——— Peak
14 24828, 00 49,51 -24.48 T4.00 4T, Z1 Z2.02 18.91 38.84 bt -—- Peak
Remark: #3 and #4 Fundamental Signal
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Report No.

FR761417

* Test Mode : Mode 9
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
- Level (dBuy/im)

Date: 2007-06-18

FCC CLASS.B
=
|
40 —I.
3
7 4 i
9 30 224, 418. 612, B806. 1000
Trace: {Discrete) Frequency (W)
Site v DECHDG-RY
Comdi biam ¢ LF-ANT(B51121) PORTZONTAL
BT . GSMAEUGE BS0/80071B00/ 1900 Mohile Phone
¢ LEDE [lb+g and Elvetooth)
Power v 1 20V¥ac/ B0z
Yode | ©OFR TRIAIT
demg . BT Tx_ChTE; 246040z
Flans . E2
Data Rate . DHI o
Over Limit BReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBuY/m dB dBu¥/m dBu¥ dE/m dB dB Cl deg
l 3L.08 22.63 -17.47 40.00 34.38 |8.85 0.64 3[.43 o -—— Peak
2 9l.29 26.81 -16.68 43.50 47.86 9.23 L.04 3. 12 nm -—- Peak
3@ 1ol.28 30.81 -12.69 43.50 49,82 [1.07 L[.07 3L.156 130 299 Peak
4 889,40 25.45 -20.55 46.00 3L.60 Z0.45  3.78 3038 ionin -—- Peak
b Q43,30 2b.64 -20.36 46.00 3,18 20.84 3.91 3028 o -—— Peak
B 995,80 ZT.2T -26.73 54.00 32,32 Zl.Zl  4.001 3027 o -—- Peak
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Report No.

FR761417

Level (dBuWim)

107

Date: 2007-06-18

3

FCC|CLASS-B
B FCC CLASS-B (AVG)
54 T T3 i
10 2K
’ 1000 5800. 10600, 15400, 20200. 25000
Trace: {Discrete) Fraduancy (kiz)
Site v DRCHDE-RY
Condi tign . EWF-EWF HORM RORTZONTAL
BT . GSMAEUGE BS0/80041B00/ 1900 Mohile Phone
¢ LEDE [lb+g and Elvetooth)
Power O B 1L TS 01
Hode | . FR TRI4IT
Hemo ¢ BT Tu_Ch7R: 24 R0MNz
Plang . E2
Data Rate ¢ THI
{(lwver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB CIl deg
l 2388. 00 48,99 -25.01 T4.00 50.42 30.28 3.7T5 3b.44 130 3 Peak
2 2388, 00 38,69 -[h. 4l H4.00 40,02 3026 3. T7H 35 44 L0 332 Average
3@ 2480, 00 98, 12 a7.48 30,28 3. 86 3b.5l 130 0 Peak
43 2480, 00 70, 67 T2.03 30,29 3. 86 3b.5l 130 332 Average
ba 2483.50 45.74 -B.26 bH4.00 4710 30.29 3.86 35.5l 100 332 Average
6@ 2483.50 B1.89 -12. 11 T4.00 B83.25 30.29 3.8 35.5l 130 3 Peak
7 BEBZ. 00 48.61 -25.33 T4.00 43.49 33.86 B.92 3576 o -—— Peak
& TH66, 00 56, 88 -7, 12 T4.00 45 63 39 4| .74 35 80 B -—— Peak
| a8 866,00 45,86 -8.0b 54,00 34,70 39.4| .74 35,90 L0 199 Average
4] 10386, 00 36.49 -37.51 7T4.00 T2 .34 -8 .83 0.43 36.80 o -—— Peak
Ll 14997, 00 38.54 -35.468 T4.00 B69.52 -6.20 1L.25 36.03 o --- Peak
L2 16362, 00 41,16 -32.84 T4.00 69.9% -8.36 1[.8> 32 .29 o -—— Peak
13 LEEOT, Q0 48,77 -25.23 7T4.00 44.83 2Z1.3T7 18.80 35 .82 Fonm -—- Peak
L4 24856, 00 48,88 -25.31 T4.00 46,53 Z1.94 8. 80 3858 Sioesn ——- Peak
Remark: #3 and #4 Fundamental Signal
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Report No.

FR761417

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
z = Date: 2007-06-18

Level (dBuvim)
a0

FCC/CLASS-B
e
|
40———J3
2 45 B
%50 224, 418. 612, 806. 1000
Trace: {Discrete) FretiuRnCy ()
Site v DECHDG-RY
Comdi biam  LTF-ANT(851121) YERTTCAL
BT v GSMAEDGE BR0S000S1E00/1 300 Mohile Phong
. (B0E, I1b+g and Elustooth)
Power [ K- To 101 B d
Hode | . FR TRI4IT
Hemg ¢ ET Tu_Ch7E: 24E(MHz
Plans T
Data Rate . DHI
{(lwver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB CIl deg
l 32,43 23.8% -16.11 40.00 37.05 17.54 Q.68 3.38 o -—- Peak
2 a9, 29 28.25 -15.26 43.50 48.10 8923 L[.04 3. 12 o -—— Peak
3@ 1ol.28 3528 -8 21 43.50 54.31 L[L.07 L.07 3L.156 130 354 Peak
4 880,40 25,53 -20.47 46,00 3L.69 20,45 3 T3 30,33 ioein ——— Peak
3] 15,30 25.566 -20.44 46.00 3[.41 20.84 3,85 3034 o -—— Peak
B 957.30 E7.00 -19.00 46.00 32,41 Z0.%4  3.93 3028 iz -—- Peak
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Level (dBuvimy}

Late; Z00/-06-14

a7
3
FCC CLASS-B
4
3 FCC CLASS-B(AVG)
.
19 7 12 |
10 11
0 1000 5800. 10600, 15400. 20200. 25000
Trace: {Discrete) HEQUERCY IMIZ)
Site { DICRDB-RY
Condi bign . EWF-EWF HORM YERTTCAL
ENT ¢ GSMAEDGE BS0/000/1 B0/ 1900 Mohile Phone
o CADE [htg and Elustooth)
Power o 2YacsB0Az
Hode | . FR TBI4IT
Yemno ¢ BT Tx_Ch7g: 24E0MHz
Plane . E2
Data Rate . DHI
(wver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB Cl deg
l 238800 48,63 -24.37 T4.00 5L.06 3026 3. 7h 35 44 100 0 Peak
2 2388, 00 38.49 -5 5l B4.00 30,82 30.26 3.7% 356 .44 100 360 Average
3 @ 2480, 00 828,71 890.07 30,28 3.86 35.5l 100 0 Peak
4@ 2480, 00 B85, 48 g6, 82 30,29 3.86 36.5l 100 360 Average
b a 2483.50 4Z.38 -[1.82 54.00 43.74 30.29 3.86 35.51 L0 360 Average
3] 2483.50 B4.36 -19.84 T4.00 BH.TZ 30,29 3.86 36.5l 100 3 Peak
T 5997.00 48,75 -25.25 T4.00 43.3% 34.10  B.84 35 68 == -—- Peak
3 @ Thoh, 00 45,20 -8.80 5H4.00 34.60 38.89 T.64 36.04 Lan 225 Average
g ToBB. 00 5B.96 -1T7.04 T4.00 46,37 38.83 .64 36.04 = -—- Peak
g 109L7. 00 37.02 -36.88 T4.00 TL.6Z2 -&.33 G.8]1 36.08 s ——— Peak
Ll 14241, 00 38.53 -35.47 T4.00 B8 18 -6.34 [[.68 34.8% mon -—- Peak
12 18486, 00 48.86 -25.14 T4.00 44.25 2119 [8.36 35 84 s ——— Peak
L3 24968. 00 49,12 -24.838 T4.00 47,25 Z1.79 18.58 385l mon -—- Peak
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 133 of 145
TEL : 886-2-2696-2468 Report Issued Date : Jul. 10, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : JVPE72



woroniss. FCC TEST REPORT

Report No.

FR761417

* Test Mode : Mode 10
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
Lrate: 2007 -U6-24

Level (dBuvim}
80

FCC CLASS-B
==
|
Y — 3
5 B
12 4
0 30 224. 418. 612, 806, 1000
Trace: {Discrete) Franubncyiiz)
Site v DICHDA-
Conditign ¢ LF-ANTC951121) RORTZONTAL
BT v GEMSEDGE BROCOQ0SIBO0S IGO0 Mobile Phone
o LBDE 1lb+g and Elvstooth)
Power v 1 20Y¥ac/BHz
Hode | o FR OTRI4IT
Hema o BT Tx_ChOD; 240284z
Plane + ER
Data Rate o 2-DHI
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m dB dBu¥/m dBu¥ dE/m dB dB Cl deg

l 1. 29 25.94 -[7.58 43.50 4B .80 9. 23 .04 3l.12 oo -—- Peak

2 103, 44 22,63 -20, 87 43,50 4] 38 ||, 29 L.o8 3112 e -—— Peak

3 290, 28 37.93 R 0O7 46,00 53,96 |3 03 1,90 30, 96 J8LH] 0 Peak |

4 T57.80 24.54 -Z1.46 46.00 32.30 19.42 3.34 3052 e -—- Peak

b a0l. 30 26.39 -19.681 46.00 32.40 20.54 3.82 3037 oo -—— Peak

B 971,30 Z28.89T7 -27.03 54.00 32,25 Z1.03 3.96 30 28 me -—- Peak
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Level (dBuvim}

17

Date; Z00/-06-24

FCC CLASS-B
59 8 FCC CLASS-B (AVG)
7
0
] 1000 5800. 10600. 15400. 20200. 25000

Site
Condi bion
BT

-HY

Trace: {Discrete)
v DICHDE
. SHF-EWF HORM HORTZONTAL
o GSMAEDGE BS0C800S1B00S 1200 Mohile Phone

v (B0E, | 1b+g and Elustooth)
Power v 1EMVac/ BNz

Frequency (MHz)

Hode | . FROTBI4IT
emg ¢ BT Tu_ChOD; 240740z
Plang . EZ
Data Rate v 2-DHI
{(wer Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB CIl deg
l 2386, 32 38.54 -5, 46 H4.00 39.87 30,26 3.T7H 35 .44 L0 150 Average
2 2386, 32 48.80 -25.20 T4.00 BO.Z3 30.z26 3.7 35 .44 L0 3 Peak
3@ 2402, 00 93,85 85, 27 3026 3,77 3b.4dB L0 0 Peak
43 2402, 00 70,13 TL.BB 30,26 3,77 35 4B L0 150 Average
3] 2498, 00 49,47 -24.53 T4.00 b .32 30.30  3.88 3553 L0 0 Peak
3] 249800 37.42 -16.58 54,00 3877 30.30 3. 88 35.53 L0 150 Average
7 3441, 00 46.53 -27.4T7 T4.00 47.72 29.8T7 4.5T7 35,63 L0 0 Peak
8 T977.00 5B.45 -17.55 T4.00 44,85 38.55 1T 35.85 L0 0 Peak
q TA77.00 45,30 -8 70 H4.00 33.81 39.55 T.T8 3585 L0 73 Average
L9 8506.00 35.569 -38.41 T4.00 T3.63 -10.36 5.09 3677 100 3 Peak
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
g T 7 Date: 2007-06-24

Level (dBuWim)
&80

FCC CLASS-B
=
|
40 —I
23 4 5 B
. 30 224. 418. 612, B806. 1000
Trace: {Discrete) FretiuRnCy ()
Site v DECHDE-
Conditign . LF-ANT(BS11210 YERTTCAL
BT o GEMAEDGE BROCD00STEQ0S1O00 Mohile Phone
¢ (B0Z, I1btg and Eluetooth)
Power v 1 E0Y¥acsB0Hz
Hode | o FR OTRI4IY
Hema o BT Tu_ChOD; 24028Hz
Planes T S
Data Rate o 2-DHI
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m dB dBu¥/m dBu¥ dE/m dB dB Cl deg
l 3L.89 24.82 -15. 18 40.00 37.32 825 0.65 31.39 o -—— Peak
2 9l.29 28.38 -15. 12 43.50 48.24 923 L.04 3. 12 130 3 Peak
3 103,44 25,75 -17.70 43,60 44,50 [1.29 [.0& 3L, 12 ioein ——— Peak
4 404,30 29.26 -16.74 46.00 42.03 6. 84 Z.25 3086 o -—— Peak
3] 897.80 2610 -19.80 46.00 32,14 Z0.52 3.8L 30,37 o --- Peak
3] a87.40 2T.08 -26.82 H4.00 32 .zl ZL.1b6  3.99 3027 o -—— Peak
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Level (dBuWim)

17

Date: 2007-06-24

3
FEC CLASS-B
59 8 FCC CLASS-B (AVG)
T
0 f000 5800. 10600. 15400, 20200. 25000
Trace: {Discrete) HEQUERCY IMIZ)
Site o DICHDE-WY
Comdi biam © EHF-ERF HORM VERTTCAL
EUT v GSMAEDGE BR0OS00DS1B00/1 300 Mohile Phong
v (B0E, I 1b+g and Eluetooth)
Power N B L T 01 E
Hode | . FR TBI4IT
Hema ¢ BT Tu_Chi0; 24024z
Plans . E2
Data Rate . 2-DHI
{(hwer Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/n dB dB Ch deg

l 2345.36 48.79 -25.21 T4.00 50.2ZT 30.24 3.7l 35.42 130 0 Peak

2 23d45.36 37.87 -16.13 54.00 38.35 30.24 3.7l 3b.4Z 130 LQT Average

3@ 2402, 00 8b, 42 86,84 30,26 A TT7 35,46 130 3 Peak

4 X 2402, 00 B4, 15 gh. 58 30.26 A TT 35.46 130 LQT Average

b 2484. 00 3T.7TT7 -16.23 H4.00 39,13 30.29 3.86 35.5l 130 107 Average

B 2484, 00 49,24 -24.76 T4.00 50.60 30.29 3.88 35.5l 130 0 Peak

7 4776, 00 4777 -26.23 T4.00 45,29 32.75 5.8l 36.07 100 0 Peak

8 BZ0Z.00 56.49 -17.51 7T4.00 44.899 389.43 8B.02 35.96 130 0 Peak

q gz0z.00 44,77 -9.23 54.00 33,27 389.43 8.02 35.96 130 218 Average

Remark: #3 and #4 Fundamental Signal
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Site
Condi tign
EOT

* Test Mode : Mode 13
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuvm}
80

Lrate: 200 /-06-24

FCC CLASS-B
’_
|
40 =
2 5 4]
3 4
a 30 224, 418. 612. 806, 1000

Trace: {Discrete)

[

v LF-AMTCAS1121) BORTZONTAL
v GEMAEDGE BROCOQ0SI BRI G00 Mobile Phone
i LEDE btz and Elustooth)

Frequency (MHz)

Fower ¢ 120VWac/BOHz
Hode | . FR TRI4IT
Hema o BT Tx_ChOD; 240284z
Plane v K2
Data Rate 3-DHI
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB Cl deg
l 31.08 23.07 -16.893 40,00 34,90 |8 85 0.84 3l.43 100 3 Peak
2 9l.29 26.32 -17.18 43,50 4718 9.23 .04 3l 12 = -—- Peak
3 103,44 22 18 -21.32 43.50 40.82 [1.29 [.08 3l.12 S -—— Peak
4 6z1.30 24.01 -Z1.8% 48.00 33.08 |&8.56 3.0Z 30.68 = -—- Peak
3] 694,80 27.48 -18.54 48,00 35.88 |8 87 3.23 30.80 S -—— Peak
3] 957.30 Z7.47 -18.53 48.00 3Z. 838 Z0.54  3.83 30.:z8 oo -—- Peak
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17

59

0

Tra
Site :
Conditign
EOT

Level (dBuWim)

Date: 2007-06-24

FCC CLASSB

FCC CLASS-B (AVG)

T

1000

ce: {Discrete)

N3CHOE-HY

5800.

i SHF-ERF HORM WORTZONTAL
© GSMAEDGE E50/800/1 8001800 Mahile Phone

(E0EZ, [ 1b+z and Elvstooth)

10600,

15400, 20200. 25000

Frequency (MHz)

Power o 1 20¥acSB0H:
Hnde o BB OFBI4IT
Hema o BT Tu_ChOD; 24028Hz
Plans o EZ
Data Rate 3-0HI
(wer Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB CIl deg
l 2375.82 48.5b -25.45 T4.00 BO.0L 30.25 3. T3 3b.44 130 0 Peak
2 2375.892 38.31 -15.88 54.00 38,77 30.25 373 3544 130 150 Average
3@ 2402, 00 896,70 88. 12 3026 3,77 3b.4dB 130 0 Peak
4@ 2402, 00 B8, 93 T0.38 30,26 A TT 3548 130 150 Average
b 2498, 00 3T7.83 -16. 17 H4.00 3918 30.30 3.8% 35.53 100 150 Average
B 2498, 00 49,84 -24. 18 T4.00 5L.19 30.30 3.88 35.53 130 3 Peak
7 B8241.00 56.08 -[7.92 T4.00 44. 860 39.4] 8.06 35 98 130 3 Peak
(B B8241.00 44,33 -5.87 54.00 3285 35.4] 8.08 35 58 1530 347 Average]
q 10Th2. 00 3T7.89 -36. 11 T4.00 T2.92 -840 9.68 36.3l 100 0 Peak
La L8477, 00 49,39 -24.61 7T4.00 45.04 2Z1.19 19.12 35.96 130 0 Peak
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
z T 7 Date: 2007-06-24

Level (dBuvim)
a0

FCC CLASS-B
e
|
40 —I
12 i 5 ]
4
o 30 224. 418. 612, 806. 1000
Trace: {Discrete) fracuency (M)
Site v DACHDE-HY
Condition ¢ LF-ANT(B51121) YERTTCAL
EIT ¢ GEMAEDGE BS0/000/1B00/ 1900 Mohile Phone
¢ CBDE 11b+g and Elostooth)
Power v LEM¥ac/BiHz
Mode | . FR TRI4IT
dema ¢ ET Tu_Ch0D; 240240z
Plang . E2
Data Rate . 3-DHI
{(wer Limit Readintenna Cable Preamp Ant Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB CIl deg
l 9l.29 27.12 -16.38 43,50 47.98 9.23 .04 3l.12 L0G 0 Peak
Z 103,44 24,94 -18. 56 43.50 43.69 [1.29 [.08 3l.12 e -—— Peak
3 Z2ET.58 2527 -E20.73 46.00 41,35 |Z.8% L. 8% 30,88 mEn -—- Peak
4 425,30 20.59 -25.41 46.00 32,82 |6.19 232 30.84 e ——— Peak
3] TIE. 30 24,33 -Z1.87 48.00 32,64 18.00 3,27 30.58 e -—- Peak
6 866, 40 26,50 -27.50 54.00 3L.83 ZL.00 3.95 30.28 Eae -—- Peak
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Level (dBuvin)

Date: 2007-06-24

17
3
FCC CLASS-B
59 B FCC CLASS-B (AVG)
i _ 7 ]
HS q 10
4 1000 5800. 10600, 15400. 20200. 25000
Trace: {Discrete) Fraduancy (kiz)
Site v DRCHDE-RY
Comdi biam . ECUF-EWF HORM WERTTCAL
ENT . GSM/EDGE RS0/80041BD0/1 800 Mahile Phane
o LRDZ, | 1h+g and Blostooth)
Power AR e F: Tl 11
Yode | ¢ OFR TRIAIT
Hemn o BT Tx_ChOD; 240284z
Planez  Ef
Data Rate 3-DHI o
Over Limit BReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m dB dBu¥/m dBu¥ dE/m dB dB Cl deg
l 2328.66 48,23 -25. 7T T4.00 48.72 30.23 3.69 35.40 130 0 Peak
2 2328.56 37.84 -16.16 bH4.00 39.33 30.23 3.69 35.40 130 LOT Average
3@ 2402, 00 83,06 84,49 30,26 377 35. 46 130 0 Peak
4 X 2402, 00 BZ. 86 64,29 30.26 A TT 35,46 130 LOT Average
3] 2498, 00 49,37 -24.63 T4.00 50.T72 30.30 3.8% 35.53 130 0 Peak
B 2498. 00 37.T8 -16.22 54.00 3913 30.30 3.83 3b.53 130 LOT Average
7 gL12.00 BT.06 -16.95 T4.00 45 .54 39.52 T.91 35.9! 100 0 Peak
8 gllz. 00 44.30 -9.70 b54.00 3278 39.52 T.91 35.91 L0 46 Average
q LI082. 00 36,77 -37.23 T4.00 TL.70 -8.86 9.94 36.0!l 100 0 Peak
La 14556, 00 38,27 -35.73 T4.00 68.7L -6.55 1L.89 35.57 130 3 Peak
Ll 18347, 00 48.30 -25.70 T4.00 44.82 Z1.85 17.30 35.87 130 0 Peak
L& 24088, 00 48,22 -Z25. 78 T4.00 48,47 21.92 [8.0T7 38,23 130 3 Peak
Remark: #3 and #4 Fundamental Signal
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are Chips for both WLAN and BT without connector and it is

considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain

The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used
Calibration
Instrument Manufacturer Model No. Serial No. Characteristics Due Date Remark
Date
) Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Feb. 29, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 30, 2008
(CO04-HY)
LISN Conduction
. EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 21, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
. Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13, 2007 | Jul. 12, 2008
Receiver (03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
o s Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (0O3CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 260
The measured resultis y dBuV xU dB
for a level of confidence of approximately 95 (k=2)
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Contribution Uncertainty of X; ( )
Ci Ci*u(x
probapiy | U(%) !
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T'3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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